
 

 

                                              THE UNITED REPUBLIC OF TANZANIA 

 MINISTRY OF WATER 

 

 

 

 

 

 

          

 

 

 

         DESIGN, CONSTRUCTION SUPERVISION, 

            OPERATION AND MAINTENANCE 

        (DCOM) MANUAL 

 

 

VOLUME I 

DESIGN OF WATER SUPPLY PROJECTS 

 

 

 

FOURTH EDITION 

 

 

 

                                                                       PROJECT PREPARATION, COORDINATION  

                                                                                      AND DELIVERY UNIT (PCDU) 

 

 

                                           

 

 

                                                                                     March 2020 
[...]
Organization (WHO) guidelines are the guiding documents recommended to be referred 

when designing a water supply project. 

 

http://www.maji.go.tz/
http://www.ruwasa.go.tz/


 

104 
 

7.5 Water treatment levels and units 

7.5.1 Pre-treatment 

7.5.1.1  Scum and Floating Materials Skimmer 

This is the unit operation that enables the manual or automated removal of the scum 

and floating matter ahead of the screening units.  These are designed to skim the 

entire width of the approach area ahead of the screens.  In view of the variability of 

flow of water from the sources, skimmers ought to be designed such that they can be 

adjusted up or down depending on the quantity variation that is  established during the 

feasibility study.  The width of the channel or any open conduit delivering the raw water 

will determine its design.  Figure 7.9 shows the design of such a skimmer. 

 

 
Figure 7.9: A Typical Skimmer  

(source;https:www.jmsequipment.com>skimming systems/vis.06/01/2020) 

 

7.5.1.2  Screening or straining 

This unit operation consists of fine screens and coarse screens which perform the task 

of removal of all fine and coarse matters that may block the screen or damage 

downstream appurtenances or machines. This is a physical, pre-treatment process used 

to remove weeds, grass, twigs, bilharzial snails and other freshwater crustacea as well 

as coarser particles including plastics, tins and others so that they do not enter the 

pumping, treatment, or supply system.  Screens are placed at the entrance to the 

intake of a water supply project. 

 



 

105 
 

The design considerations for surface water screens are; 
 

 
 They should be easily accessible, at least during medium and low flows and 

inclined downstream of the river or stream as well as during cleaning (if 

manually done) as indicated in Fig.7.10. 

 Distance between bars should be between 10 and 30 cm. for coarse screens and 

between 0.5 and 5 cm. for fine screens.  The shape of the screen bars is either 

round or rectangular.  
 Approach velocity entering the screen (Va) from upstream should not exceed 0.3 

to 0.5 m/sec. to limit sedimentation. 
 Velocity through the screens (Vs) should not exceed 0.7 to 1.0 m/sec. to prevent 

soft deformable materials from being forced through the screens. 
 The ratio of the width of the screens (Ø) and the space between the bars (b) 

determines the ratio between the two velocities (Va) and (Vs).   
 Small screens are made removable for cleaning, medium sized can be hand 

raked in-situ whilst large screens will need in-situ mechanical or electrical 

operated rakes. 

Figure 7.10 presents the formula for calculation of the head loss through the screens as 

well as the screen bars coefficient (ƥ). 
 

 
Figure7.10: The Head loss Calculation Formula Through Screens (Source: Poppel, 1982). 

 



 

106 
 

7.5.1.3  Grit Removal 

Grit consists of the heavy inorganic fraction of sewage solids that includes road grit, 

sand, egg shells, broken glass, coconut shells and metal pieces.  The purposes of 

including grit channels in the design are as follows: 

 

 To protect pumps and other mechanical parts from excessive wear and tear, 

 To avoid undue clogging/filling up of subsequent unit operations, 

 To differentially remove grit but not the organic particulates in water. 

 

The average specific gravity of grit is 2.5 with an average settling velocity S = 30 

mm/sec. In comparison, while sand grit has an average solids density ƥs = 2650 

kg/m3organics have a density ƥo ranging from 1020 to 1200 kg/m3. 

 

Design approach 

To exploit the differential sedimentation rates of the particles by providing channels 

that ensure removal of grit rather than any other lighter particles and to maintain the 

horizontal flow velocity Vh has to be maintained at about 0.3 m/sec. Provision of a 

parabolic or near parabolic cross section of the channel guarantees that the constant 

velocity is maintained at all flows. In practise, due to the difficulty of construction of 

parabolic sections, trapezoidal sections are used. 

 

7.5.1.3.1 Design criteria 

Length of the channel L = 20 (maximum depth of flow) 

 

L/d = Vh/Vs         (7.1) 

 

Where, 

Vh = Horizontal flow velocity 

Vs = Vertical settling velocity 

L  = Length of the grit channel 

D  = Depth of flow in the channel 

 

There are three types of grit channels that can be designed, these include horizontal 

flow, Rotational flow and Vertical flow. 

 



 

107 
 

 
 
 
Figure 7.11: Typical Trapezoidal Section of a Grit Channel  

(Source: Poppel, 1982) 

 
 

 
 
Figure 7.12: Single and Common Section Type of Grit Channels  

(Source: Poppel, 1982) 

 
 



 

108 
 

 
 
 

Figure 7.13: The Schematic Layout Plan of a Grit Chamber With Proportional Sutro Weir  

 

 

 

 

Figure 7.14: Cross Section through the Grit channel  

(Source: Poppel, 1982) 

 

 
7.5.1.4  Sand Traps 

This pre-treatment unit is designed to trap sand after water has been guided into the 

intake chamber in order to reduce the potential for wear and tear as well as silting up 

the unit operations that are located downstream of the intake structure. The minimum 

diameter of washout pipes of such sand traps is 75 mm and the bigger the main intake 

pipe, the bigger is the flushing pipe for sand. Figures 7.15, 7.16  and 7.17 show the 

layout plan and two sections of such a sand trap for small streams intake. 



 

109 
 

 
 

Figure 7.15: Typical layout plan of a sand trap for a small scheme  

(source: adapted from Philiines Rural Water Supply Design Manual , Volumn I, 2012) 

 
Figure 7.16: Longitudinal cross section  

 



 

110 
 

 
Figure 7.17: Transverse cross section 

 

7.5.1.5  Pre-chlorination 

This is a unit operation that is used for purposes of controlling algae growth in raw 

water and the process of preparation of the chemical to facilitate dosing will include the 

standard preparation of the aqueous solution as done during disinfection. This is often 

added upon establishment of occurrence of algal blooms during certain periods of the 

year as confirmed by laboratory tests undertaken daily. The amount of the dose will be 

established daily in order to pre-determine the pre-chlorination dose that has to ensure 

no interference with downstream unit operations in case the flow sheet involves 

biological treatment processes like slow sand filter or others. The location of dosing of 

the chemical has to be secured against direct sunlight and has to ensure intense 

mixing. Where chlorine gas is used for pre-chlorination, the usual measures that are 

taken when dosing chlorine in gaseous form have to be taken including leakage 

detection. To minimise chlorine consumption, pre-chlorination has to be done 

downstream of the fine screens. 

 

Other design features can be seen in the Appendix H. of this DCOM Manual. It should 

be noted that pre-chlorination also controls growth of bacteria in pipes and tanks 

(BRITANICA, 2020). Lanfair et al (2020) cautions that if pre-chlorination is applied to 

water with a high concentration of natural organic matter (nom), the latter is suspected 

to react with chorine to form Disinfection by-products (DBPs) that include 

trihalomethanes or haloacetic acids that are suspected to contribute towards stomach 

and bladder cancer. 

 

7.5.1.6  Water pre-conditioning (pH adjustment) 

Water pre-conditioning can entail a number of pre-treatments undertaken prior to pre-

chlorination which is often the final step in pre-treatment. This unit operation involves 

adjustment of the pH upstream in order to ensure the chemicals used during further 

treatment processes are dosed to water that has the correct pH range for maximum 

efficiency. A good example is when the treatment flow sheet includes coagulation with 

Ferrous Sulphate that requires an optimum pH range of 7 to 8.5. As a matter of fact, 

https://www.britannica.com/technology/prechlorination


 

111 
 

the application of this unit operation guarantees that the daily fluctuations in quality are 

also reflected in the chemical that is used for pH correction whether an acid or an alkali 

is used. It is usual to apply lime for increasing pH and use of acids like dilute sulphuric 

acid or hydrochloric acid. Other pre-conditioning measures include use of sodium 

carbonate (soda ash) to remove hardness (i.e. calcium carbonate). 

 

7.5.2 Primary Treatment  

Primary treatment of water removes material that will either float or readily settle out 

by gravity. This water treatment level includes the physical processes of screening, grit 

removal and sedimentation. 

 

7.5.2.1  Sedimentation 

In designing sedimentation tanks, the required detention time determines the 

dimensions of the tank. A rectangular tank is the simplest design to use. Detention time 

is calculated as Volume/Flow rate (Q). The detention times based on the average daily 

flows and usually range from about 45 minutes to 3 hours depending on water 

turbidity. The ideal inlet reduces the entrance velocity and distributes the water as 

uniformly as possible across the depth and width of the tank. Outlets are usually weirs 

which are sufficiently long to reduce the flow velocity, and so avoid the re-suspension 

of the solids in the water. Plain sedimentation tanks should be designed for a surface 

loading in the range of 0.1 - 0.5 m3/m2/h. The exact surface loading to be adopted 

should be determined after carrying out settlement tests on samples of raw water, 

typical of all regimes of the water source. The settling properties of water will depend 

on the soil and vegetation conditions in the catchment area, and they will vary 

considerably between different locations and regimes of the water source. Figure 7.18 

(a and b) shows a cross section through a circular sedimentation tank while figure 

Figure 7.19 (a) and (b) shows a cross section through a rectangular sedimentation 

tank. 

 

 



 

112 
 

 
 

Figure 7.18: Cylindrical sedimentation tank  

(Source: Wastewater Engineering: Treatment and Reuse, by Inc. Metcalf & Eddy, 

George Tchobanoglous). 

https://www.amazon.ca/dp/0070418780/ref=rdr_ext_tmb
https://www.amazon.ca/s/ref=rdr_ext_aut?_encoding=UTF8&index=books&field-author=Inc.%20Metcalf%20&%20Eddy
https://www.amazon.ca/s/ref=rdr_ext_aut?_encoding=UTF8&index=books&field-author=George%20Tchobanoglous


 

113 
 

 
Figure 7.19: Rectangular sedimentation tank  

(Source: Wastewater Engineering: Treatment and Reuse, by Inc. Metcalf & Eddy, 

George Tchobanoglous, 2002)  

 

7.5.2.2 Lamella Plate Settlers (Inclined plate settlers) 

 

Settling efficiency of a basin depends upon the design surface loading. Lamella plates 

and small diameter tubes having a large wetted perimeter, relative to wetted area 

providing laminar flow conditions and low surface loading rates have shown good 

results in terms of settling efficiency and economy in space as well as cost. Plate or 

tube configuration can be horizontal or steeply inclined. In inclined plates or tubes (55o 

– 60o) continuous gravity drainage of the settleable material onto the floor below can 

be achieved, without impairment of effluent quality. However, to work effectively an 

efficient flocculation stage is critical. 

 

In purpose built lamella plate settlers the water enters at the base of the lamella plates 

and travels upwards between the lamellas. Each space between the lamella plates 

tends to act as a semi -independent settling modules with the lamella plates extending 

from near the base of the tank to about 125 mm above the top water level. The 

clarified water is collected by saw-toothed notched launders running along each side of 

the plate. Unless sludge is removed mechanically by a scraper, sufficient depth beneath 

the plates is required for access during cleaning, although this can be aided by 

pressurised water. A typical arrangement is illustrated in Figure 7.20. 

https://www.amazon.ca/dp/0070418780/ref=rdr_ext_tmb
https://www.amazon.ca/s/ref=rdr_ext_aut?_encoding=UTF8&index=books&field-author=Inc.%20Metcalf%20&%20Eddy
https://www.amazon.ca/s/ref=rdr_ext_aut?_encoding=UTF8&index=books&field-author=George%20Tchobanoglous


 

114 
 

 
Figure 7.20: Typical Purpose Built Lamella Settler  

(Source: Wastewater Engineering: Treatment And Reuse, By Inc. Metcalf & 

Eddy, George Tchobanoglous) 

 

 
 

Figure 7.21: Typical Purpose Built Lamella Settle 

https://www.amazon.ca/dp/0070418780/ref=rdr_ext_tmb
https://www.amazon.ca/s/ref=rdr_ext_aut?_encoding=UTF8&index=books&field-author=Inc.%20Metcalf%20&%20Eddy
https://www.amazon.ca/s/ref=rdr_ext_aut?_encoding=UTF8&index=books&field-author=Inc.%20Metcalf%20&%20Eddy
https://www.amazon.ca/s/ref=rdr_ext_aut?_encoding=UTF8&index=books&field-author=George%20Tchobanoglous


 

115 
 

 

Plates are made of stainless steel or plastics with a width of 1.25 to 1.5 m and a length 

of 2.5 to 3.25 m including the length above water. It is advisable to use standard 

lengths of metal sheets and plastic sheets available in the market. In Tanzania sheets 

are in dimensions of 120 cm x 240 cm. Plate thickness is usually about 0.7 mm for 

stainless steel whilst the horizontal spacing between plates is varied according to the 

nature of the raw water but within the range 50 – 80 mm. 

 

Total settled area is then: 

 

A = (n-1) × L × W × cos θ .........................................................(7.2) 

 

Where; 

n  =  number of plates 

L = plate length in water (m), less the transition length W = the plate width 

(mm), and 

θ =  the angle of inclination of the plates to the horizontal (55o – 60o) 

A = Settled area (m2) 

 

 

 

 

Table 7.2: Important parameters for the design of lamella plate settler. 

S/No. Parameter Units Range 

1.  Surface8 loading rate m/h 5 to 10 m/h9 

2.  Hydraulic Loading Ratio - 0.25 -0.5  

3.  Angle of inclination of the 

plates, θ 

- 45-70o 

Typical: 60o 

4.  Plate spacing, w mm Min 20 

 

 

                                        
8
 Calculated over horizontally projected area 

9
 https://e-ht.com/wp-content/uploads/2015/08/PlateSettlerPresentation140415.pdf 

https://e-ht.com/wp-content/uploads/2015/08/PlateSettlerPresentation140415.pdf


 

116 
 

 
Figure 7.22: Pilot Lamella Settler installed at Nadosoito, in Monduli district, Tanzania for Dam 
water treatment (Courtesy, K. Njau, 2020). 

 

7.5.2.3  Primary Filtration 

Primary filtration of water removes material through filtration whose particles size is 

greater than the opening size. The target particles are the ones which are not removed 

by sedimentation tanks.  

 



 

117 
 

7.5.2.3.1 Slow Sand Filtration 

A Slow Sand Filter (SSF) is basically a large tank containing the sand bed. A 

distinguishing feature of slow sand filters is the presence of a thin layer, called the 

schmutzdecke, which forms on the surface of the sand bed and includes a large variety 

of biologically active micro-organisms.  

 

Water is introduced at the top and trickles down through the sand bed to the under-

drains and goes to the storage tank. The impurities in the water are retained at the 

upper layers of the sand bed. In the process, the schmutzdecke consisting of bacteria 

and microscopic plants grow. The schmutzdecke removes the organic matter and most 

of the pathogenic micro-organisms in water which might be smaller than the pores of 

the sand. 

 

 

Figure 7.23: (a) A cross section of the Slow Sand Filter (SSF)  

(Source: Huisman (1974)  

 

(a) Elements of a Slow Sand filter 

Figure 3.43(a) presents, in diagrammatic form the various elements that go to make up 

a Slow Sand Filter. Essentially the SSF elements consist of: 

(i) a supernatant (raw) water reservoir, the principal function of which is to 

maintain a constant head of water above the filter medium, this head providing 

the  pressure that carries the water through the filter; 